INSTRUCTION MANUAL

BS-320AS
Dual Mitre, Swivel Head
Metal Cutting Band Saw (415V)
510 x 260mm (W x H) Rectangle

B034



Instruction Manual for BS-320AS (B034) 30/03/2016

TABLE OF CONTENTS
. _ ___ ___________ __________________________________|

1 ACCIDENT PREVENTION AND SAFETY REGULATION ......oiiiiiiiieiiiiite et 1
o V7Tt (0T =T 0] 01T = (o] ST 1
1.2 The electrical equipment according to European Standard" CENELEC EN 60 204-1" which
assimilates, with some integrating modifications, the publication "IEC 204-1 (1992)"........ccccccovvuuneen. 1
1.3 WAINING TADEIS ..ttt et e e st e e s et b e e e abb e e e s nbb e e e e annnes 1
1.4 Emergencies according to European Standard “CENELEC EN 60 204-1 (1992)"........ccccceevvivverennnnn 1
2 MACHINE TRANSPORTATION AND INSTALLATION ....ooiiiiiiite ettt 2
2.1 MAChINE GIMENSIONS ...ttt e e e oo ettt et e e e e e s e abbbbe et e e e e e e s abbbeeeeaaeeesaanbeeeaaeaeaaannes 2
2.2 Transporting the MACKINE ...t e e ettt e e e e e e e s nbebe e e e e e e e aanes 2
2.3 Minimum requirements for housing the Maching............cccoii e 2
2.4 Installing the rear CoolaNt FELUMN TTAY ........cooii i e e e e e e e e e e e s s eaenbeeeeeesenanes 2
2.5 Attaching the retrieVing FENCE ... e e s s e e e e e e e nrrraeeaeeesenanes 3
P22 ST 51 = 1 o IR T=TR= o] o N o - SRR 3
P22 A Y=ol U ] o 1 (o 0 (0] 01 g To F= L1 T o PR 3
2.8 Leveling the MACKHINE .........ii et e st bt e e et e e s s bb e e e e annnes 3
2.9 Deactivation Of MACKINE.........coiii e e e e e e e e e s et ree e e e e e e e s sesneeeaaeeeaannnes 3
3 DESCRIPTION OF MACHINE PARTS ...ttt ettt sttt ettt e st e e s snbne e e s snneeeeens 4
T R O a1 o] I o= 1 = PP PPPRPPPN 4
T 2 | Lo [ o= 1o gl 1o | | £SO PPRRPTT 4
TR T I o oIS 1 o o 1 PSR UTRTPPRRPPP 4
G I o oY IR A (= o U REPR 4
G I o TS o = Y= OSSR 5
G TG T O o 11 o 0 = 2 U REPR 5
3.7 Blade brokKen MiCro SWILCH ........ueiiiiiiiie ettt e et s et e e ebbe e e e e 5
G S T O o1 o N o] 1] RPN 5
IS I =1 = To (IR o 1= T=To I To 1= (o] RPN 5
OB S] o [=T=To lod gF= 1o lo T= o [T | A PP PP VSRR OPPRP 5
.11 Blade ANngIe SCAIE........cooi ettt b e e b e e ar e e e e nb e e e aares 5
BT 2 AN 1 = Yol T=To I oo To ] F= T Lo [= ) Tt ST UREPR 6
4 SET UP AND PRE-OPERATIONS ... .ottt ettt e e et a e e stae e e e ette e e s s abae e e s nntae e e s entaeaeeannees 6
4.1 Adjusting the tungsten Carbide QUIAES .........ooi it e e e 6
4.2 Blade tracking adUSTMENT........cciiiiiiiiiiiiieir e e e e e s s e e e e e s e s st e e e e e e e s s e sanbareeeeeeesasasnneeaeessasnns 6
4.3 Placing the saw blade onto the drive wheel and flyWheel .............occiiiiii e, 6
5 OPERATION PREPARATIONS ....cii ittt ittt ettt stte e st stta e e st e e e s sntaeaeasnnseeasansaneeesnssaeeesnnneees 7
5.1 Setting the StroKE lIMIL.........cuiiiiie i e e e e e s e re e e e e e e s s snnte e e eaeeesnnraneeeeeeesnanns 7
5.2 POSIHIONING thE VISE ceiii ittt e e e e s e r e e e e e s s et eeeeaeeesassantaeeeeaeeesnstnnnneeeeesnannns 7
LSRG T AN g o | 1= o 1 11T PR 7
5.4 USING the VISE N0 FENCE.....ccoiiiiii it ettt e e e 8
5.5 Adjusting the blade SPEE..........ooi i 8
5.6 Changing the transSmisSSioN DEIL..........cooiiiii e 8
5.7 Selecting Automatic and Manual OPEIAtION ...........coueiiiiiuiiiiiiie et e e e e ebere e e e e e e e e aaes 8
5.8 Changing the DIAOE ...ttt e e e e e s bbb e e e e e e e e s nbeeeeaaeeeeaaanes 8
5.9 Laser guide deVvice (OPLONAI).........o.uieeiieiie ettt e e e e et e e e e e e e e e anbe e e e e e e e e aane 9
5.10 Install the vertical press on the vise jaws for bundle cutting (optional)...........cccccveereeeiiiiiiiiieeee e, 9
6 OPERATION CYCLE .oeiiiiitiiii ittt sttt e e sttt st e e s et e e e sns bt e e s staeaeeantbeeeeansbeeeeansbeeeennees 10
LS @) 0 T=T = 11 o] o o3/ = SRR 10
(SIS (o] o] o1 ale lo] g=T 0 0 T=T g0 [T a o3 VRS) (o] o] o] 1 o SO PPR 10
6.3 Automatic shutoff during maching OPEratioN ...........c.ooiiiiiiiiiee e e e 10
7 ROUTINE AND SPECIAL MAINTENANCE ........cotiiiiiiite ittt e e nbae e s 10
7.1 Daily MAINTENANCE .....ceiiiiiiii ittt e e ettt e e e sa b et e e e s be e e e e aabb e e e e aabbe e e e s bbeeeesabbeeesanbneeaean 10
7.2 WEEKIY MAINTENANCE. ... ittt ettt e e skt e e e atb e e e sabe e e e e aabe e e e e aabb e e e e aabbeesanbeeeaean 10
7.3 MONhLY MAINTENANCE ... ...ttt e e e e e s ettt e e e e e e e e anbb e e e e aaeeesasannbeaaaeeaeanns 11
7.4 SiX-MONtAIY MAINTENANCE......ciii ettt e e e e e s e bbb et e e e e e e e s abnbeeaaeeeeaanns 11
7.5 OIls for [UBFCAtING COOIANT. .....cci et e e e e et e e e e e e e s nbreeeea e e e e anans 11
L T O 1 10 =) o Yo 1= | P PREPRR 11
7.7 SPECIal MAINTENANCE... ... iiieieiie e e e et e e e e e e e s e et e e e s e s st aeeeeeeesasasbaaeeeeeeesssssstaaneaeeeesaaasreeeeeesesnnns 11
AR T O g T- T aTo g [ o T=T= L o1 S PERRR 11
8 TECHNICAL CHARACTERISTICS ... ..ttt ettt et e e e s st e e e s snbaeeessnnaeeeeane 11
8.1 Table of cutting capacity and technical detailS .............cccuuiiiiee i 11

8.2 INOIUSE TESTS .. oiiiee ettt ettt e e e ettt e e e s e e e e e st e e s am et e e e am e e e e s s re e e e s saneeesnnrneeenaas 12



Instruction Manual for BS-320AS (B034)

1 ACCIDENT PREVENTION AND
SAFETY REGULATION

This machine has been designed to comply with
national and community accident- prevention
regulations. Improper use and/or tampering with
the safety devices will relieve the manufacturer of
all responsibility.

1.1  Advice for the operator

- Check, the line voltage is the same as the
voltage required by the machine’s motor.

- Check the efficiency of your electric supply and
grounding system; connect the power cable of
the machine to the socket and the ground lead
(yellow- green in color) to the grounding system.

- When the machine is in suspended mode (or
stopped) the blade must not move.

- Only the blade section used for cutting must be
kept unprotected. To remove guards to expose

more of the cutting blade adjust the blade guides.

- It is forbidden to use the machine without its
shields

- Always disconnect the machine from the power
socket before blade change or carrying out any
maintenance job, even in the case of abnormal
machine operation.

- Always wear suitable eye protection.

- Never put your hands or arms into the cutting
area while the machine is operating.

- Do not shift the machine while it is cutting.

- Do not wear loose clothing like: shirts with
sleeves that are too long, gloves that are too big,
bracelets, chains or any other object that could
get caught in the machine during operation. Tie
back long hair.

- Keep the area free of miscellaneous object; i.e.
equipment, tools, etc...

- Perform only one operation at a time. Never
have several objects in your hands at the same
time. Keep your hands as clean as possible.

- All internal operations, maintenance or repairs,
must be performed in a well-lit area or where
there is sufficient light from extra sources to
avoid the risk of accidents.

1.2 The electrical equipment according to
European Standard" CENELEC EN 60
204-1" which assimilates, with some
integrating modifications, the publication
"IEC 204-1 (1992)"

- The electrical equipment ensures protection
against electric shock as a result of direct or
indirect contact. The active parts of this
equipment are housed in a box to which access
is limited by screws that can only be removed
with a special tool; the parts are fed with
alternating current as low voltage (24V). The
equipment is protected against splashes of
water and dust.

- Protection of the system against short circuits is
ensured by means of rapid fuses and grounding;
in the event of a motor overload, protection is
provided by a thermal probe.

- In the event of a power cut, the specific start-up
button must be reset.

- The machine has been tested in conformity with
point 20 of EN 60204

1.3 Warning labels

DISCONNECT FROM
POWER SUPPLY WHEN

KEEP HANDS AND NOT IN USE

OTHER BODY
PARTS AWAY FROM
A RUNNING BLADE

DO NOT STORE
COMBUSTIBLE
MATERIAL NEAR OR
AROUND MACHINE

DO NOT OPEN
THE BLADE
COVER WHILE
THE MACHINE 1S
RUNNING

Replace warning labels if they become obscured

or removed.

- Keep hands and other body parts away from a
running blade.

- Do not open the blade cover while machine is
running.

- Do not store combustible materials near or
around machine.

- Always wear approved safety glasses/face
shields while using this machine.

- Keep machine guards in place at all times.

- Do not wear gloves.

- Remove loose clothing and confine long hair.

- Keep the work area clean and free
miscellaneous objects.

1.4 Emergencies according to European
Standard “CENELEC EN 60 204-1 (1992)”

- In the event of incorrect operation or a danger
condition, the machine may be stopped
immediately by pressing the red mushroom
shaped button.

NOTE: Resetting of machine operation after each

emergency stop requires resetting the emergency

stop button.

30/03/2016



Instruction Manual for BS-320AS (B034)

2 MACHINE TRANSPORTATION AND
INSTALLATION
L

2.1 Machine dimensions

1900mm (75"

R
1500mm (60")J

[__\

2900mm (115")

2.2 Transporting the machine

=)

LR

Unpack your machine carefully, and use a forklift
to set it in position. If a crane is used to lift the
machine, attach the lifting cable carefully to the
machine. Sufficient space should be left around
the machine to allow safe handling of materials,
inspection, and maintenance operations. Take
precautions to choose a location that will keep the
machine free of vibration and dust caused by other
machinery.

2.3  Minimum requirements for housing the
machine
- Main voltage and frequency must comply with
the machine’s motor requirements.

- Environment temperature should fall within
(-10°C to + 50 °C).
- Relative humidity cannot be over 90%.

2.4 Installing the rear coolant return tray
The rear coolant-return tray must be installed after
the machine is set in place. Install the coolant
return trays first.

Installing three channeled L-bracket

Install three channeled L-bracket to the back of the
machine stand. Attaching the brackets requires 6
hex head bolt, 6 spring washers, 6 washers, and 6
nuts.

- Place a spring washer and washer on each hex
head bolt.

- Face the long side of the bracket up.

- Align the holes of short side of the bracket to the
machine panel’s holes.

- Place the 2 hex head bolts and their washers
through each bracket and machine panel.

- Use a nut on the inside of the machine stand to
secure each hex head bolt.

securing the rear tray
Attaching the trays requires 6 hex head bolt, 6
spring washers, 6 washers, and 6 nuts.

- Arrange the tray rims to facing up and away
from the machine.

- Place the rear return tray onto brackets at the
back of the machine.

- Align the holes of the rear tray and the six-
channeled L-brackets.

- Place 6 hex head bolts through the holes of the
trays and brackets.

- Secure each hex head bolts with a washer,
spring washer, and hex nut.

30/03/2016



Instruction Manual for BS-320AS (B034)

2.5 Attaching the retrieving fence

The vise fence aids in redirection and retrieval of
material. This may need to be adjusted or
removed for some angle cutting operations.

- Unlock swiveling control panel lock handle to
rotate the control panel out of the machine base.

- Loosen the retrieval device lock handle and
move it forward to the limited then lock the
handle.

Retrieval device lock handle

- Attach the mobile fence to the retrieving vise rod.

- Tighten the setscrew to secure.

- The picture is done after adjusting and installing.

30/03/2016

2.6 Installing the stop bar

Screw in the stop bar (long rod) by rotating the it
clockwise into the treaded hole on the bench just
below the vise. Place the work stop bracket onto
the stop bar and tighten the lock handle. Attach
the stop screw to the stop bracket with nut and
tighten it.

2.7 Securing to foundation

Position the machine on a flat and level foundation
of reinforced concrete. Level machine and anchor
it to the foundation with anchor bolts. Maintain a
minimum distance of 800mm from the rear of the
machine to the wall. Position the anchors using
screws and expansion plugs or tie rods sunk in
cement.

2.8 Leveling the machine

The operating accuracy of all precision machinery
depends on the accuracy of the installation of the
machine. Manufacturing tolerance of the machine
can only be guaranteed if the machine is firmly
and properly installed. Once the machine is
lowered on the prepared foundation, machinist
levels should be used alternately on the vice slide
plates and work feed table, adjust the left to right
and front to back level of the machine with leveling
bolts.

- When leveling left to right level, adjust left side to
be approximately 3mm higher than the level of the
right side. This will provide proper return of the
cutting fluid. After proper leveling of the machine,
use anchor bolts to secure to the foundation.
Caution: All leveling bolts should support the
weight the machine evenly.

2.9 Deactivation of machine

If the machine is to be out of use for a long period,
it is advisable to proceed as follows:

1) Disconnect from the power supply

2) Loosen the tension on the blade

3) Release the bow return spring

4) Empty the coolant tank

5) Carefully clean and grease the machine

6) If necessary, cover the machine.

Dismantling (due to deterioration and/or

obsolescence)

As a General Rule,

If the machine is to be permanently demolished

and/or scrapped, divide the material to be

disposed of according to type and composition, as
follows:

1) Cast iron or ferrous materials, composed of
metal alone, are secondary raw materials, so
they may be taken to an iron foundry for re-
smelting after having removed the contents
(classified in point 3).

2) Electrical components, including the cable and
electronic material (magnetic cards, etc.), fall
within the category of material classified as
being assimilated to urban waste according to
the laws of your local, state, or federal



Instruction Manual for BS-320AS (B034) 30/03/2016

government, so they may be set aside for P. Counter — counts the pieces cut, press the
collection by the public waste disposal service; button to reset units to zero.

3) Old mineral and synthetic and/or mixed oils, Q. Stroke height switch — limits the stroke height
emulsified oils and greases are considered to eliminate the wasted motion and time.
hazardous or special refuse, so they must be Maximum height limit is 330mm (13").
collected, transported and disposed of at a
special waste disposal service. 3.2 Indicator lights

NOTE: The standards and legislation concerning

refuse is in a constant state of evolution, therefore

is subject to changes. The user must keep

informed of the regulations at the time of disposal

as these may differ from those described above.

3 DESCRIPTION OF MACHINE PARTS

3.1 Control panel k.

1. Coolant pump warning light
2 Hydraulic pump warning light
3. Vise pressure warning light
4. Open blade cover warning light
5. Broken blade warning light
6. Main motor warning light
7. Lower stroke limit indicator light
pecor i o ® O 8. Upper stroke Iimi_t indicatorllight
b, ‘4 ] 4 i 9. Emergency stop indicator light
° °.2 e 3.3 The saw bow
A. Main connect switch — main power
B. Main power indicator light — indicates that main
power is active
C. Hydraulic flow control start switch — actives
hydraulic power
D. Operation mode switch — selects either
automatic or manual operation mode.
D1. Manual operation mode — press switch D until
the manual mode’s indicator light shows up.
D2. Automatic operation mode — press switch D
until the automatic mode’s indicator light Machine parts consisting of drive members (gear
shows up. motor, variable speed motor, and flywheels),

E. Bow up switch — press to raise the saw bow tightening and guide (blade tightening slide, blade

F. Vise open switch — press to open the vise guide blocks) of tool.

G. Vise close switch — press to close the vise

H. Bow down switch — press to lower the saw 3.4 Thevise system

bow

I. Cycle start switch — press to begin operation

J. Stop switch — press to stop operation cycle

and return to start position

K. Cutting feed rate — adjust the rate of cutting of

the saw bow.

L. Key lock power switch — to start or stop power.

LO. Power off switch — key switch to turn power off

L1. Power on switch — key switch to turn power on

M. Emergency Stop Button — Press to stop all ) . ) )

machine functions This machine requires the use of two vises to

N. Blade tracking switch — press to activate blade perform the hydraulic feed operation. The vise

tension and set the blade tracking. system con'5|st of a hydraullq vise for clampmg

0. Coolant start switch — press to activate or stop work material. Each of the vises has a miter slot,

coolant flow which is good for the right or left side’s angle
cutting to 60°.



Instruction Manual for BS-320AS (B034) 30/03/2016

The base is the structure supporting the saw bow
(the bow pivot point and respective blocking
system), the vises, and containing chip tray and
coolant system.

3.6 Chip tray

Removable chip tray for capture of chips and
debris.

3.7 Blade broken micro switch

This machine is equipped with automatic power
shut-off safety device to prevent any further
damage when a blade has been broken. There is
a reduction in tension when an adjustment bolt
actuates micro switch’s plunger. To keep the
micro switch in proper contact with the blade’s
tension. An adjustment of the actuator bolt is
required.

3.8 Chip brush

This model has a powered chip brush driven by an
axle transfer from the drive wheel. The chip brush
is designed to clean the blade thus prolonging the
life of the blade.

3.9 Blade speed indicator

A digital display indicates the blade speed in MPM
(FPM). This works in conjunction with speed
changing dial to give you precise control of blade
speed.

3.10 Speed change dial

The speed change dial adjusts the variable speed
transmission so that there is a change in blade
speed. Change only while blade is moving.

This machine has a variable speed transmission
using a variable pulley - system. The speed is
changed by rotating the speed changer dial to
adjust the width of the pulley discs. When
compressed, the pulley discs cause the belt to ride
the outer edge of pulley discs and changing the
speed. The speed must be changed while belt is
moving.

3.11 Blade angle scale

The scale indicates the cutting angle of the blade.
The scale has preset stops at every 15°.



Instruction Manual for BS-320AS (B034)

3.12 Attached coolant device

An attached coolant device that is screwed on the
front vise jaw for supply enough coolant to the
cutting material. This device can be unscrewed,
and move to the rear vise jaw for easy both side
miter cutting.

4 SET UP AND PRE-OPERATIONS

4.1 Adjusting the tungsten carbide guides
The blade is guided by the upper ball bearings,
side ball bearings, and tungsten carbide guides.

Adjusting Screw
Guide block
Ball bearing

© ©

Guide post

Ball bearing o

Tungsten carbide guides

- When ready to cut the work piece, the carbide
guide must be adjusted by adjusting the screws
to properly compressed blade. The tungsten
carbide blades should touch, but not pinch the
blade.

- For moving the blade guide posts or changing
blade, the tungsten carbide guides should be
released by using the adjusting screw.

In case the blade needs to be replaced, make sure
to always install 1.1mm (0.043") thick blade.

4.2 Blade tracking adjustment

This adjustment must be accomplished by
gualified personnel that are familiar with this type
of adjustment and the dangers associated with it.

)

Blade tracking has been set at the factory and has

no adjustment required. If a tracking problem

occurs, adjust the machine as follows:

- Raise saw arm to the proper position.

- Locate tracking adjustment screw (V) on the
front of the saw blade, flywheel side.

- Reduce the blade tension a little.

- Turn the tracking adjustment screw (V) to adjust
the saw blade ride.

- Retension the blade tension.

- Connect the machine power to run the blade for
1-2 minutes. Then stop the machine operation.

- Remove the blade guides and open covers to
check the blade tracking

- Close covers, replace the blade guides and
tighten the setscrews.

- If necessary, readjust it again.

4.3 Placing the saw blade onto the drive

wheel and flywheel

- Disconnect from power supply

- Remove the blade guards

Turn the blade tension handle counter-clockwise,

to fully loosen the flywheel.

Open the blade cover and place the saw blade

onto the race of the drive wheel and flywheel.

*Check the cutting direction of the saw blade.

- Insert the saw blade into the rollers of the left
and right blade guide.

- The back edge of the saw blade should make
contact with the flange of the drive and flywheel;
turn clockwise the blade tension handle to
tighten the saw blade, until the blade is properly
tensioned.

- Replace the blade guards.

- Use the blade running switch 3.1N to check the
proper ride of the blade.

4.4 Hydraulic vise pressure
The hydraulic pressure gauges for the vise located
on the rear of the base.

Located just below the gauge is the pressure
adjuster knob. It allows for the reduction of
hydraulic pressure clampin% force. The normal
pressure is set at 35kgs/cm®. This is good for
most solid firm materials. For softer, hollow, or
pipe materials using 20-25kgs/cm? is good.
Different materials may require different clamping
force.

In auto mode, the vise pressure can be changed
by turning the pressure knob (Z), when it has
clamped the workpiece.

-Unlock the fluted knob nut (Z1).

-Turn the fluted knob (Z) counterclockwise to
decrease the pressure, clockwise to increase the
vise pressure.

-Lock the fluted knob nut after adjusting.

30/03/2016



Instruction Manual for BS-320AS (B034)

5 OPERATION PREPARATIONS

5.1 Setting the stroke limit

Q

This machine is equipped with a numeral switch Q
to set the saw bow an efficient return height. If
cutting lots of pieces, set the saw bow’s return
stroke height switch according to the work-piece’s
diameter will reduce the overall time of one
operation cycle.

5.2 Positioning the vise

When cutting angles, the relocation of the vise and
fence are necessary to prevent the blade from
cutting either the hydraulic vise or mobile
retrieving fence.

- Disconnect power.

- Loosen the hex socket head screw on the
mobile retrieving fence.

- Remove the mobile retrieving fence.

- Detach the retrieving ramp by unscrewing the 2
bolts connecting it to the bench and the 2 bolts
connecting it to the tray.

- Unlock the retrieving vise by using the lock
handle.

- Slide the retrieving vise off the track and set
aside.

Position the hydraulic vise closer to the retrieving

ramp side, remembering to allow clearance of the

saw bow and blade.

- The saw bow must be raised to clear the vise.

& .‘."
Vise lock lever

- Unlock the hydraulic vise lock lever.

- Push the hydraulic vise toward the retrieving
table.

- Visually check clearance of the blade and saw
bow against the hydraulic vise. Readjust the
position if necessary.

- Lock the hydraulic vise in to the position using
its lock handle.

5.3 Angle cutting
The machine can cut angles up to 60° in both
directions

-

¥ - - .
e \
2 ' Lock lever,

1

- Check that the saw bow is raised to clear the
vise fixed vise jaw.

- Turn off power.

- Unlock the saw bow by using the lock lever
under the machine bench.

- Rotate the saw bow to the desired cutting angle.
Refer to the scale to determine the proper angle.

- Lock the cutting angle in place by using the lock
lever.

- Next, adjust the location of the vise or fence to
avoid contact with the blade.

30/03/2016



10

Instruction Manual for BS-320AS (B034)

5.4 Using the vise and fence

The hydraulic vise operates automatically and can
be controlled using the control panel. Use the vise
open switch 3.1F and vise close switch 3.1G to
open and close the vise. Power must be active.
Hydraulics must be active.

The retrieval vise can function as a secondary vise
as well as guiding cut material. Use the top lock
handle to lock the fence near the material. Use the
handle on the shaft of the vise to quick clamp and
unclamp the vise a short distance. Remove for
retrieving ramp side angle cutting.

5.5 Adjusting the blade speed

*Blade speed must be changed while belt and

blade are moving.

- Check that the machine is running and blade is
moving.

- Rotate the speed change dial 3.10 and check
the speed indicator 3.9 for desired speed. Turn
the dial clockwise to raise blade speed, and turn
the dial counter clockwise to reduce blade
speed. The speeds available are 26-80MPM
(85-262FPM) (50Hz), 32-96MPM(105-315FPM)
(60Hz).

5.6 Changing the transmission belt
Over time and due to normal wear and tear the
pulley belt will need to be changed.

- Replace the belt.
- Turn the dial to pretension the belt.

5.7 Selecting Automatic and Manual
operation

- To select manual mode, press operation mode
switch 3.1 D.

- Check the indicator light 3.1 D1 lightening.

- To select hydraulic operation, press operation
mode switch.

- Check the indicator light 3.1 D2 lightening.

5.8 Changing the blade

/\ WARNING

Disconnect the machine from the power
source before making any adjustments or
repairs! Failure to comply may result in
serious injury!

- Disconnect the machine from power supply.

- Open the belt cover. Remove 4 screws from the
top. Remove 1 screw from the front. Remove 8
screws from the cover.

- Turn the dial counter-clockwise to open the
pulley discs and loosen the belt.

- Raise the saw bow approximately 6” in height.

- Disconnect the machine from the power source.

- Remove both blade guides from the blade guide
blocks and cover.

- Loosen the cover’s lock screws and open the
covers.

- Take off the chip brush device by loosen it's
screws.

- Loosen left blade guide arm’s lock handles and
slides it to the right side as far as possible.

- Release blade tension by turning the blade
tensioning handle counter-clockwise until blade
is free.

- Remove the old blade from both wheels and out
of each blade guide.

ﬁx:aution: Even dull blades are sharp to the skin!
Use extra caution handling band saw blades!

- Position the blade and making sure that the
teeth are pointed downward in the cutting
direction.

- Position the blade on the wheels. Make sure
back of the blade rests lightly against the wheel
flange of the both wheels. Twist blade slightly to
allow it to slip into guides.

- Tension the blade tension to the tension line as
indicator shown 331DSA by turning the handle
clockwise. Replace the chip brush device so
that it touches the blade and tighten setscrew.

30/03/2016




Instruction Manual for BS-320AS (B034) 30/03/2016

- Close all covers and guards and fasten securely.
Connect machine to power and run the blade
freely for 1-2 minutes.

- Turn the power off and recheck the blade
tension and chip brush. If further adjustment is
necessary disconnect the saw from the power
source, make adjustments, and re-connect the
power.

5.9 Laser guide device (optional)

The laser guide has been set correctly before
shipment. The laser guide - line works when
machine power on, the red line will align and close
with the blade.

if any situations have to readjust Laser device, see
below pictures.

- Open the vise more than 250mm.

- A screw for moving the device forward or - Attach and Tighten posts bolts’ (A) on to vises.
backward. Then attach the vertical press to _the top of the
- B screw for moving the device downward or post bolts. Connect the Hydraulic connector (B).
upward. - Attach the nuts (H) on to the posts, bl_Jt do not
- Loosen C thumb knob for adjust the device r_nake*the nut .(Hl) on moveabI,e vise jaw t0o
angle. tight. *Otherwise, the vise won't be able to
clamp the work piece or the post bolts will be

damaged.

Adjust the vise press (E) to sit approximately 5-

8mm above the work piece. Loose nut (C) and

rotate the bolt (D) to raise or lower the vise

press (E).

- Adjust the vise press width to fit the work piece
size. Loosen screws (F) on both sides of the
vise press then move press extender bars (G)
desired width.

S S
- e

- Turn OFF the hydraulic pump.

- Attach the hydraulic hose to connecter (B) and
then attach the quick link connecter (J) to the
90-degree fitting.

- Switch ON the hydraulic pump.

5.10 Install the vertical press on the vise jaws
for bundle cutting (optional)

- Standard press capacity (W x H)
250~500x50~200 mm.
Vise plates height 160 mm

- Special press capacity (W x H)
250~485x200~350 mm.
Vise plates height 300 mm




12

6

Instruction Manual for BS-320AS (B034)

OPERATION CYCLE

Operation cycle

6.2

Turn on the main connect switch A. on the door
of electrical box.

Turn the key to automatic operation mode L1 to
unlock the machine. The indicator light B should
be lit.

Start the hydraulic system, use switch C.

Press the selector D to manual operation mode
D1, and its indicator light will be lit.

Raise the saw bow, Use bow up switch E.

Open the vise, use vise open switch F.

Load the working material.

Secure the material, use the vise close switch G.

Base on the diameter of the material; set the
saw bow’s height Q.

Choose the blade speed appropriate for the
material.

If cutting many pieces, set the saw bow return

stroke height.

Select the operation cycle mode 6.1 D2 to press
the selector 6.1 D. The indicator light will be lit.

Restart the hydraulic system. Press the
hydraulic start switch 6.1 C. .

Start operation by using the start switch 6.1 1.

The digital display 6.1 P will present pieces cut.

When the cutting operation is finished the saw
bow will automatically rise to the preset height
ready for the next operation.

Stopping or emergency stopping

There are two ways to stop the machine in an
event of an emergency or improper operation.

For most situations, use the stop switch 6.1 J.
Using the stop switch 6.1 J will not reset the
controls and your operation setting. The blade
and drive motor will stop. Then the saw bow will
rise to the start position. Adjustments can be
made.

Use the cycle start switch to continue the cutting
cycle.

- For unsafe and emergency conditions use the

emergency stop button 6.1 M. Using emergency
stop button 6.1 M will stop the machine in last
position. The motor and hydraulic will stop and
control setting will be reset.

10

- To restart, the emergency stop button 6.1 M
must be turned to release from the pressed
position. Then the operation cycle 6.1 must
restarted.

6.3 Automatic shutoff during machine

operation

If there are any improper operation or situation,

the machine is designed to automatically shut off

during the operation cycle to prevent any further
damage from occurring.

- If the hydraulic pump is on and the machine has

not been active for 5 minutes, the power will be

shut off.

- If the time take to clamp the vise is over 40 sec,

the power will shut off. The vise pressure warning

light will flash in warning.

- After cutting the saw bow has taken more than

40 sec to rise to the start position, the power will

shut off. The upper stroke-limit indicator light will

flash in warning.

- After pressing the start button, the vise clamps

the work piece, and saw bow begins cutting. If the

cutting time is unable to finish within 90 minutes,
the lower stroke limit indicator will flash in warning
and the power will be shut off.

If any of the above situations occurs, reset the

machine by pressing 6.1D. This will change the

operation mode — manual or automatic.

7 ROUTINE AND SPECIAL
MAINTENANCE

The maintenance jobs are listed below, divided
into daily, weekly, monthly and six-month intervals.
If the following operations are neglected, the result
will be premature wear of the machine and poor
performance.

7.1 Daily maintenance

- Give general cleaning to the machine to remove
accumulated shavings.

- Clean the lubricating coolant drain hole to avoid
excess fluid.

- Top off the level of lubricating coolant.

- Check blade for wear.

- Rise of saw frame to top position and partial
slackening of the blade to avoid useless yield
stress.

- Check functionality of the shields and
emergency stops.

7.2  Weekly maintenance

- Thoroughly clean the machine to remove
shavings, especially from the coolant tank.

- Removal of pump from its housing, cleaning of
the suction filter and suction zone.

- Clean the filter of the pump suction head and the
suction area.

- Use compressed air to clean the blade guides
(guide bearings and drain hole of the lubricating
cooling).

- Clean flywheel housings and blade sliding
surfaces on flywheels.

30/03/2016



13

Instruction Manual for BS-320AS (B034)

7.3  Monthly maintenance

- Check the tightening of the drive wheel screws.
Check that the blade guide bearings on the
heads are perfect running condition.

Check the tightening of the screws of the motor,
pump, and accident protection guarding.

7.4  Six-monthly maintenance
- Test the continuity of the equipotential protection
circuit.

7.5 OQils for lubricating coolant

Considering the vast range of products on the
market, the user can choose the one most suited
to their own requirements, using as reference the
type SHELL LUTEM OIL ECO. THE MINIMUM
PERCENTAGE OF OIL DILUTED IN WATER IS 8
- 10 %.

7.6 Oil disposal

The disposal of these products is controlled by
strict regulations. Please see the Chapter on
"Machine dimensions Transport - Installation" in
the section on Dismantling.

7.7 Special maintenance

Special maintenance must be conducted by skilled
personnel. We advise contacting your nearest
dealer and/or importer. Other protective and
safety equipment, devices (of the reducer), the
motor, the motor pump, and other electrical
components also require special maintenance.

7.8 Changing gear oil

The gear box requires periodic changing of oil.
The oil must be changed by the first 6 months of a
new machine and every year thereafter.

- To change the gear box oil

- Disconnect the machine from the power source.

- Raise the saw arm to vertical position

- Release the drain hold (R) to draw off gear oil by

- loosening the hex head screw (S).

- open fill hole (T) by releasing hex head screw (U)

- Replace the screw (S) after oil completely flows
off.

- Replace hole using the fill hole (T).

- Replace hex head screw (U)

11

8 TECHNICAL CHARACTERISTICS

8.1 Table of cutting capacity and technical
details

Cutting
0° 331mm 320mm x 485mm 260mm x 510mm
45 315mm 315mm x 315mm
60 215mm 195mm x 315mm

30/03/2016

Electric motor-blade rotation 2.2kW

Reduction unit in oil bath 40:1L

Blade Dimentions 34mmx 1.1mm x 4180mm
Blade speed cutting 32-96MPM

Coolant tank volume 52L

Hydraulic tank volume 12L

Machine weight 1000kgs

Floor space 90° 2900mm x 1500mm x1900mm
Floor space 60° 2900mm x 2100mm x1900mm




14

Instruction Manual for BS-320AS (B034)

30/03/2016

TYPES OF STEEL CHARACTERISTICS
| D = GB USA | Hardness | Hardness ,
MaE UNI DIN AF NOR 5B |AisiapE| AN AOCIOSELL]  Reiimm
: Fe360 St37 E24 116 67 360-480
C°"f"“|°“°” Fed30 Sta4 E28 43 148 80 430:560
SIeels Fe510 St52 E36 50 180 88 510660
C20 CK20 XC20 060A 20| 1020 198 93 540+690
Carbon C40 CK40 XC42H1 |060A 40| 1040 198 93 700+840
steels C50 CK50 1050 202 94 760+900
C60 CK60 XC55 060 A62 | 1060 202 94 830+980
Spring 50CrV4 50CrV4 50CV4 | 735A50| 6150 207 95 1140+1330
steels 60SiCr8 60SiCr7 -— 9262 224 98 1220+1400
A'md steeis ;°' 35CrMo4 34CrMo4 35CD4 |708A 37| 4135 220 98 780+930
tomperng and for | 39NICrMo4 36CrNiMo4 39NCD4 ---- 9840 228 99 8801080
nitiding 41CrAIMo7 41CrAIMo7 40CADG12 |905M 39| --- 232 100 930+1130
Alloyed 18NiCrMo7 20NCD7 En 325 4320 232 100 760+1030
casehardening
steels 20NiCrMo2 21NiCrMo2 20NCD2 |805H20| 4315 224 98 690+980
Agg;‘;g;g’ 100Cr6 100Cr6 100C6 | 534A99 | 52100 207 95 690980
52NICrMoKU | 56NiCrMoV7C100K 244 102 800+1030
Toglstael C100KU C100W1 BS 1 S-1 212 96 710+980
X210Cr13KU X210Cr12 Z200C12 |BD2-BD3| D6-D3 252 103 8201060
58SiMo8KU Y60SC7 S5 244 102 800+1030
] X12Cr13 4001 410 202 94 670+885
Stainless X5CrNi1810 4301 Z5CN18.09 |304C 12| 304 202 94 590+685
steels X8CrNi1910 202 94 540685
X8CrNiMo1713 4401 Z6CDN17.12|316S16 | 316 202 94 490+685
Copper alloys Aluminium copper alloy G-CuAl1 1Fe4Ni4 UNI 5275 220 98 620+685
Special brass Special manganese/silicon brass G-CuZn36Si1Pb1 UNI5038 140 i 375+440
o anganese bronze SAE43 - SAE430 120 69 320:410
ronze Phosphor bronze G-CuSn12 UNI 7013/2a 100 56,5 265+314
Gray pig iron G25 212 96 245
Castiron | Spheroidal graphite cast iron GS600 232 100 600
Malleable cast iron W40-05 222 98 420
8.2 NOISE TESTS

The test was held under environmental noise levels of 65db. Noise measurements with the machine
operating unload was 71db. Noise level during the cutting of mild carbon steel was 73db.
NOTE: with the machine operating, the noise level will vary according to the different materials being

processed. The user must therefore assess the intensity and if necessary provide the operators with the
necessary personal protection, as required by Law 277/1991.

12



30/03/2016

Instruction Manual for BS-320AS (B034)

ircuit Diagram

Control C

15

8 7 & ;) § ¥ T z 7 1
o5 o5 o5
m% m% m% /A w7
(leuondo) : 2
cog = = =
so :
v & wn |5 Yoo | 2| 2| o = Iy Iy Iy )
i .nw_Mw /N /A A A W W W aHL
19sE7 D @) &) @) N 8 = aumeipAH
S 5 S S S
@@ x %X X XX %X
) R s R % B 611X [O
WOD NI ox3 — v b
GRS I - ] £a0d 0z:1X
JuNSVIW a33ds) (001 L)  LAATH LI ©
In x x x x x
3 . o i @
1 |_aoov  noov ~ = © @ = ~ T T3 T
= o 1] 1] 1]
101X
G2 Ww|® W @ D) @ @ 2
& )
% % ] X [x x % T % % <] % % A
N v © ~ [--] o - © “© ~ a -~ w w
< 101X
(auvosd
a FONTFHIJSNVHL - B 5 e
% TUANTLEW-IM | X s ] x % %
£ ¢aod £ & 2 = g & 5 Y, 108
W/ 7} W ] 7} O O W/ 1Y e pe P X RS X
9L:01x G EE EEE ERB
=i
4@
% % % % % % % % ~D Lgg
= IS W = = N o ® !
i SL0LX
)\ [A DA esa
(Q¥vOod TOMINOD NIVIW)  EALIN-LM
% 5 % 5 5 3 x B EE s v n @
= 2 2 = b b b PSS I 2 H m % m XN\ € TN A
i i i i i i i AN L T
L] L LJ L] L L] L] L L] L L L] L] L
. [/ [/ [ [ [\ [/} [\ VIV [/ WA
96
/ es4
) m ) m ) m ~ NN Y N NN N sq
% % % % % % % % K s Rk ok B ®
2 2 2 4 & 2 > e x K R A O S 4 . g wwgE
za0d z R M ieg
b e x < x x < be  x bs % < 2
R B 2 B2 B = s - O - S < B X RE K R
| R = N 3 = 3 [ =~ —mw 3 3 © ~ /—M 5 = s |2 o s 6
I I
'] 2 T ] Il
x] x] @ @ @ @ O © & @ W @ W @ @ [ 5.
2 2 o [ o o [N o rC
3 = I 3 3 =
« < £6 m ES o o 9z (=3 a3d wWwisz o
=14 S = = 52 =2 w a3d wwisz o
(=] @
@1 gl ] i¢ "o Vsl 2 Soos| & & Do | 0 .
7 14 ol o
90S 2 4 vos zs4 1s4| £ Xsos| 8 1os ‘A g
@ : veo| 32 = > tvs Vol ASk-A0ge  YSA09VAN N3
nd 3 ) =
@ @ (W@ |© 69 . ﬂ VI Nl ysaiesan (R
(zAL319NY) el el ve's g - =3
@ |G vaod Az ho ez ho  pse "0 @ L © Tnd - s
[ .24
n (ASHF'AOOY SN VI ASLP-08E | ® o vex | @
V60 . vz AOZZ =
A0 auvos A0BE‘A0ZT) — nd :
AQkEaAA/ oNILD313a A0 T end [D) o) @ zex | G
n 1ADIAH =
Mg wwez | @
8 & ;) § ¥ _ T 7 z 7 1




30/03/2016

Instruction Manual for BS-320AS (B034)

16

PANEL BOARD WIRING DIAGRAM

(@¥vod TANvYd)

6X

gX

e oo

sg0d
[2:¢ X 8X LX £ 99X
o Gl 4 B 54 [=2Y B] [e] el 3 — oy | Gl 5 B B S e B B 5
i=d Ll L1 B o Bl (2 B o] Re] (=)
) | @ | PE |®16 &
feXe) 4 € £ i X X T 4
T % -]
1d | il k_
8X LX _
(@¥Y0d TOUINOD NIVK) Tadd
(HOLIMS (NO AYLS) (dOLs ADNADYIAWH)
NO ¥AMOd TANYJ) zgs 198
zvs

3

e |ale

(qdvod HNILDILEA
IHOIHH)

ydod

ST:0TX @
T _ z w._”no._ume

14



30/03/2016

Instruction Manual for BS-320AS (B034)

17

SAW BOW STROKE WIRING DIAGRAM

(JASNIS
ONIIOELIA IHOIEH)

€X

X

Wm

z !W TIA
I

—~[eafen]=

(ZATETONY)
(q@¥vod ONIIOALAA IHOIFAH)
vaod
4.4
X
— | U % [ BN1 (e

™

<t
0
1
o
g

HOLIMS ONILLIS LHOIHH

9
<
M 6X
z (€A ¥d-TW-IM)
T (ayvod TANYd)
S€9Dd
LT:LX

(ZI9A TL-€W-IM)
(@IVY0d HEONIVTASNYAL)

9T:LX 2dand

15



18 Instruction Manual for BS-320AS (B034) 30/03/2016
PART LIST
PNT Description Size No. Q'ty Ir\laor.t Description Size No. | Q'ty
1 Base 1 |52 Contactor EA(\:%EOA(():S av) 2
Contactor
? Hex. Cap Bol M8x20 121524 (Not shown, Non CE) (%%?P /-;Lg'zAAK/) 2
3 Spring Washer M8 12 |53 Contactor Q%ZILSSC%?V) 1
Contactor
4 |Washer M8 12 [53A | e own, Non CE) (ch:?ig%) 1
5 Supporter 54 Fuse Seat 10x38-1P 2
6 Set Screw M6x6 55 Fuse Seat ASK2S / 3
(5X20-1P)
7 Hex. Socket Cap Screw M6x12 4 |55A |Fuse Seat (Not shown, Non CE) |6X30-1P 3
8 Bracket 6 |56 Transformer CE-250VA 1
9 Nut M8 12 |57 Relay PC Board M1-RLY 1
10 |Spring Washer M8 12 |58 Connector PC Board WT-M3-TL 1
11  |Washer M8 12 |59 Dual Terminal Connector ASL-TD-015H | 10
12 |Front and Rear Tray 2 |60 Fuse Seat 10x38-1P 3
13  |Hex. Cap Bolt M8x20 12 |61 Ground Terminal Connector AVK10T 1
14 |Chip Drawer 1 |61A g\lrgt”;‘gozver:ml\'gi' gg;‘“ecmr HT-4E 1
15 |Side Coolant Tray 1 |62 Terminal Connector AVK10 3
16 |Washer M8 2 |62 (Tﬁé’:‘;’r‘]z'vvio?\l”;"éoé) HT-10 3
17 |Spring Washer M8 2 |63 Grounding Plate G-8P 1
ABB-TA25DU
18 |Hex. Cap Bolt M8x16 2 |64 Overload Contactor 4.5~6.5A 1
19  |Coolant Pump 1 |64A &Vgr?h%%vg?&tgﬁt&) NTH-4.5~65A| 1
20 |Hex. Cap Bolt M6x12 2 |65 Overload Connector ﬁ%%;ﬁiwu 1
21 |Washer M6 2 |65A &V;rfﬁwi?ﬁgt cB) NTH-1.4~1.9A| 1
22 |Pump Plate 1 |67 Electric Box Cover 1
23 |Button Head Socket Screw M6x12 2 |68 Power Switch (Upper) YMXNG6 1
24 |Plate 1 1|69 Washer M6 1
25 |Button Head Socket Screw M6x8 4 |70 Spring Washer M6 1
26 |Retrieving Ramp 1 |71 Hex. Socket Cap Screw M6x30 1
27  |Washer M12 6 |72 Hinges @8x50 2
28 |Spring Washer M12 6 |73 Main PC Board WT-M1 1
29 |Hex. Cap Bolt M12x20 6 |74 Control Panel 1
30 |Side Plate 1 |74-1 |Control PCB 1
31 |Washer M8 3 |75 Counter 1
32  |Spring Washer M8 3 |76 Button Head Socket Screw M5x8 10
33 |Hex. Cap Bolt M8x16 3 |77 Key Lock Power Switch 1
34  |Washer M8 2 |78 Cutting Feed Rate 1
35 |Spring Washer M8 2 |79 Cycle Start Switch 1
36 |Hex. Cap Bolt M8x16 2 |80 Emergency Stop Button 1
37  |Hydraulic Unit 1 |81 Stroke Panel 1
38 |Hex. Cap Bolt M8x16 2 |[81-1 |Bow Height PCB 1
39 |Front Plate 1 |82 Stroke Height Switch 1
40 |Button Head Socket Screw M6x8 4 |83 Button Head Socket Screw M5x8 4
41 |Hex. Cap Bolt M12x70 4 |84 Plate 1
42 |Nut M12 4 |85 Handle 2
43  |Rear Plate 1 |86 Button Head Socket Screw M5x8 4
44 |Button Head Socket Screw M6x8 4 |87 Control Box 1
45 |Vise Pressure Adjusting Valve 1 |98 Plate 1
46  |Electrical Box 1 |99 Button Head Socket Screw M5x8 4
47  |Washer M6 4 |100 |Shaft 1
48 |Hex. Socket Cap Screw M6x16 4 |101 |Bearing 600027 1
49  |Electrical Plate 1 |102 |Spring Washer M10 1
50 |Hex. Socket Cap Screw M6x12 4 103  |Nut M10 1
51 |Power Switch (Seat) XA323B/B-40A| 1 |104 |Cam Seat 1

16



19 Instruction Manual for BS-320AS (B034) 30/03/2016
PART LIST
T\la(.)l’.t Description Size No. Q'ty Ir\laor.t Description Size No. | Q'ty
105  |Button Head Socket Screw  |M8x25 2 |156  |Nut M20 1
106 |CRing S16 1 |157 |Hex. Cap Bolt M10x60 1
107 Hex. Socket Cap Screw M10x40 1 (158 |Nut M10 1
108  |Extend Spring 1 |159 |Screw Holder 1
109 Nut M10 1 |160 |Spring Bracket 1
110  |Joint Plate 1 |161 |Washer 1/2 1
111 |Set Bolt 1 |162 |Nut 1/2 1
112 Connect Unit 1 |163 |Spring Washer M8 4
113  |Hex. Socket Cap Screw M10x50 1 |164 |Hex. Socket Cap Screw M8x25 4
114 Handle Level 1 |165 |Cutting Bench 1
115 |Nut M12 1 |166 |Pin @8x20 2
116 Handle 1 |167 |Hex. Socket Cap Screw M10x60 2
117 |Angle Setting 1 |168 |Cutting Plate 1
118  |Hex. Socket Cap Screw M8x20 2 |169 |Hex. Socket Cap Screw M8x55 2
119 Set Block 1 |170 |Hex. Socket Cap Screw M8x20 2
120  |Button Head Socket Screw  |M6x8 2 (171 |Vise Jaw-Left 1
121 Cover 1 (172 |Vise jaw-Right 1
122 |Hex. Socket Cap Screw M10x40 1 |173 |Hex. Socket Cap Screw M10x30 8
123 |Washer 1 |174 |Hex. Socket Cap Screw M8x20 4
124 |Angle Wheel 1 |175 |Vise Plate 1
125  |Wire Connecter 1 |176 |Hex. Socket Cap Screw M8x20 1
126  |Hex. Cap Bolt M5x15 1 |177 |Hex. Socket Cap Screw M12x30 2
127 |Bush 1 |178 |Vise Jaw 1
128 Steel Wire @1.2x1240 1 |179 |Vise Slide 1
129  |Extend Spring 1 |180 |Cylinder 1
130 Bed Plate 2 |181 |Hex. Socket Cap Screw M12x30 2
131 Pin @8x20 4 |182 |Hex. Socket Cap Screw M10x40 4
132 Hex. Socket Cap Screw M12x70 4 |183 |Vise Bench 1
133 Set Screw M12x30 4 |184 |Bench Supporter 1
134 Bed 1 |185 Nut 1
135 Nut M10 1 |186 |Spring Washer M10 2
136 |Hex. Socket Cap Screw M10x40 1 |187 |Hex. Socket Cap Screw M10x25 2
137  |Seating Block 2 |188 |Washer M10 1
138 Hex. Socket Cap Screw M10x35 4 |189 |Bearing 620027 1
139 Hex. Socket Cap Screw M10x20 5 190 [Spring Washer M10 2
140  |Spring Washer M10 5 [191 |Hex. Socket Cap Screw M10x30 1
141 Pin @8x20 2 |192 |Handle 1
142 |Angle Plate 1 |193 |Handle Rod 1
143 Lower Cover 1 194 |Nut M10 1
144 Hex. Socket Cap Screw M8x20 8 |195 |Adjusting Part 1
145 Hex. Cap Bolt M5X15 1 |196 |Set Screw M8x8 2
146 Wire Connecter 1 |197 |CRing S17 2
147 |Swiveling 1 |198 |Shaft 1
148 Shaft 1 (199 |Key 5x5x20 1
149  |Taper Bearing 30312 2 [200 |Cam 1
150 Upper Cover 1 |201 |Hex. Socket Cap Screw M6x16 1
151 Set Screw M6x25 1 |202 |Hex. Cap Bolt M6x16 1
152 Hex. Socket Cap Screw M8x20 8 (203 |Nut M6 1
153  |Tighten Plate 1 |204 |Bolt 1
154 |0 Ring JP60 2 [205 |Hex. Socket Cap Screw M8x40 2
155 Hex. Cap Bolt M20x65 1 |206 |Spring Washer M8 2

17



20

Instruction Manual for BS-320AS (B034) 30/03/2016
PART LIST
PNT Description Size No. Q'ty Ir\laor.t Description Size No. | Q'ty
207 |Washer M8 2 |257 |Drive Wheel 1
208 |Set Block 1 |258 |Washer 1
209 |Set Screw M8x8 2 [259 |Flat Head Hex. Soc. Screw M12x25 1
210 |Set Block 1 |260 |Button Head Socket Screw M6x12 2
211 |Copper Parts 2 |261 |Flat Head Hex. Soc. Screw M4x10 2
212 |Vise Guide 1 |262 |Cover Location Seat 1
213 |Hex. Socket Cap Screw M12x35 4 1263 |Cover Location Inlet 1
214 |Plate 1 |264 |Block 1
215 |Spring Washer M8 2 |265 |Button Head Socket Screw M8x40 2
216 |Hex. Cap Bolt M8x20 2 |266 |Button Head Socket Screw M6x20 4
217 |Retrieval Vise 1 |267 |SetBlock 2
218 |Set Handle M8x30 2 (268 |Pin @5x50 2
219 |Round Head Screw M6x8 2 |269 |Taper Bearing 32007 2
220 |Handle 1 |270 |ldle Wheel 1
221 |Handle Seat 1 |271 |Anti-Dust Cover 735 2
222 |Pin 26x28 1 |272 |Star Washer AWO07 1
223 |Screw Sleeve 1 273 |Nut 1
224 |Set Handle M12x45 1 |274 |Hex. Cap Bolt M8x60 1
225 |Rod 1 |275 |Nut M8 1
226 |Set Screw M8x8 1 |278 |Disc Washer 8
227 |Sleeve Rod 1 |279 |Plate 1
228 |Shaft 1 |279-1 |Bushing 1
229 |Mobile Fence 1 |279-2 |Blade Tension Gauge 1
230 |Set Screw M8x8 1 |279-3 |Bearing 51203 1
231 |Blade Cover 1 |282 |SetScrew M8x10 1
231-1 |Button Head Socket Screw M5x8 2 |283 |Handle Wheel 1
232 |Button Head Socket Screw M6x12 4 (284 |Handle 1
233 |Free Set 2 |285 [Slide Bolt 1
234 |Flat Head Hex. Soc. Screw M4x10 2 (286 |Washer 1
235 |Cover Set 1 (287 |CRing S35 2
236 |Wire Brush Guard 1 |288 |Shaft @14x70 1
237 |Button Head Socket Screw M5x8 2 |289 |Slide 1
238 |Hex. Socket Cap Screw M6x16 1 |290 |Shaft Device 1
239 |Washer M6 1 |291 |Oil Nozzle 1/16” 1
240 |Washer 1 |292 |Set Screw M12x25 1
241 |Brush Drive Wheel 1 |293 |Blade Cover 1
242 |Sleeve 1 |294 |Button Head Socket Screw M5x8 4
243 |Set Screw M6x6 3 |295 |Cover Switch 1
244 |Set Bush 2 |296 |Hex. Socket Cap Screw M4x30 2
245 |Brush Rod 1 |297 |Slide Guide 2
246  |Brush Bracket 1 |298 |Slide Plate 2
247 |Hex. Socket Cap Screw M8x40 1 |299 |Spring Washer M10 6
248 |Shaft 1 |300 |Hex. Socket Cap Screw M10x55 6
249 |Hex. Socket Cap Screw M6x8 2 (301 |Limit Switch 1
250 |Set Tube 1 302 |Hex. Socket Cap Screw M4x35 2
251 |Brush 1 |303 |Saw Bow Cylinder 1
252  |Washer M6 1 [304 |CRing S16 4
253 |Nut M6 1 |305 |Cylinder Seat 1
254 |Saw Bow 1 |306 |Lower Shaft 1
255 |Spring Washer M12 4 |307 |Hex. Socket Cap Screw M8x20 2
256 |Hex. Cap Bolt M12x40 4 |308 |Holder 1

18



21

Instruction Manual for BS-320AS (B034) 30/03/2016
PART LIST

PNT Description Size No. Q'ty Ir\laor.t Description Size No. | Q'ty
309 |Upper Shaft 1 |362 |Pin D4x12 1
310 |Limit Switch 1 |363 |Adjustable Bracket-Right 1
311 |Hex. Socket Cap Screw M4x30 2 [364 |Hex. Socket Cap Screw M8x30 2
312 |Indicator Seating 1 |365 |Pipe Fitting 1/4PTx1/4 2
313 |Button Head Socket Screw M5x8 2 |366 |On/Off Valve 1/4” 2
314 |Washer 1 |367 |Button Head Socket Screw M6x8 2
315 |Hex. Socket Cap Screw M12x65 4 |368 |Set Plate 1
316 |Set Block 1 369 |Hex. Socket Cap Screw M8x25 4
317 |Hex. Cap Bolt M10x20 1 |370 |Spring Washer M8 4
318 |Nut 1 |371 |Set Screw M8x16 6
319 |Spring Washer 1 |372 |Adjustable Screw 2
320 |Washer 1 |373 |Spring 2
321 |Sensor Bracket 1 |374 |Shaft 2
322 |Sensor 1 |375 |Guide Bracket-Right 1
323 |Round Head Screw M4x10 2 |376 |Bearing Shaft-Short 2
324 |Cover 1 |377 |Bearing Shaft-Long 2
325 |Button Head Socket Screw M5x8 4 |378 |Set Screw M12x10 2
326 |Gear Box 1 |379 |Hex. Socket Cap Screw M6x16 2
327 |Key 12x8x50 1 |380 |SetGuide 2
328 |Side Cover 1 |381 |Adjustable Bracket-Left 1
329 |Button Head Socket Screw M5x8 3 |[382 |Lock Handle M8x30 2
330 |Motor 1 |383 |Adjusting Guide 2
331 |Washer M8 4 |384 |Pipe Fitting 1
332 |Spring Washer M8 4 |385 |On/Off Valve 1/4” 1
333 |Hex. Cap Bolt M8x30 4 |386 |Pipe Fitting 1/4x1/APT 2
334 |Set Plate 1 |387 |Guide Bracket-Left 1
335 |Washer M6 2 (388 |Bearing 6000227 2
336 |Spring Washer M6 2 (389 |Washer M10x19x2 2
337 |Hex. Socket Cap Screw M6x12 2 |390 |[Bearing 62002z 4
338 |Round Head Screw M3x20 2 |391 |Spring Washer M10 4
339 |[Sensor 1 392 |Nut M10 4
340 |Nut M3 2 (393 |Bush @10x19x19 2
341  |Key 10x8x40 1 |394 |Blade Guide-Left 1
342 |Pulley Cover 1 |395 |Knob M5x8 1
343 |Button Head Socket Screw M5x8 4 |396 |Pin D4x12 1
344  |Belt 1922V426 1 |397 |Cover 1
345 |Input Pulley 1 |398 |Round Head Screw M6x8 6
346 |Hex. Socket Cap Screw M8x65 1 |399 |Control Box Bracket 1
347 |Variable Speed Adjustable 1 |400 |Button Head Socket Screw M6x8 4
348 |Cover 1 |401 |Swiveling Bracket 1
349 |Button Head Socket Screw M5x8 7 |402 |Hex. Socket Cap Screw M6x16 4
350 |Nut 1/2” 2 |403 |Hex. Cap Bolt M8x16 4
351 |Washer 1/2” 2 |404 |Spring Washer M8 4
352 |Spring Bracket 1 |405 |Handle M8x35 1
353 |Spring Washer M10 2 |406 |Swiveling Base 1
354 |Hex. Socket Cap Screw M10x25 2 |407 |Set Screw M8x20 2
355 |Tension Spring 1 [408 |Nut M8 2
356 |Brackets Slide 1 |409 |Connect Base 1
357 |Set Screw M10x16 10 |410 |Spring Washer M8 4
358 |Lock Block 2 |411 |Hex. Cap Bolt M8x16 4
359 |Hex. Socket Cap Screw M10x20 10 |412 |Cover 1
360 |Blade Guide-Right 1 |413 |Round Head Screw M6x8 4
361 |Knob M5x8 1

19



22

Instruction Manual for BS-320AS (B034)

30/03/2016

950509—-V4

20



23

Instruction Manual for BS-320AS (B034)

30/03/2016

930407-V1

21



30/03/2016

Instruction Manual for BS-320AS (B034)

24

EA—BIS0¥6

9)66e
A%ﬁ
N (ene
(e 1< (2)eze /0 (2ot
3 “! @ s 008 i)

606
e

22



	ACCIDENT PREVENTION AND SAFETY REGULATION
	Advice for the operator
	The electrical equipment according to European Standard" CENELEC EN 60 204-1" which assimilates, with some integrating modifications, the publication "IEC 204-1 (1992)"
	Warning labels
	Emergencies according to European Standard “CENEL

	MACHINE TRANSPORTATION AND INSTALLATION
	Machine dimensions
	Transporting the machine
	Minimum requirements for housing the machine
	Installing the rear coolant return tray
	
	
	Installing three channeled L-bracket
	securing the rear tray



	Attaching the retrieving fence
	Installing the stop bar
	Securing to foundation
	Leveling the machine
	Deactivation of machine

	DESCRIPTION OF MACHINE PARTS
	Control panel
	Indicator lights
	The saw bow
	The vise system
	The base
	Chip tray
	Blade broken micro switch
	Chip brush
	Blade speed indicator
	Speed change dial
	Blade angle scale
	Attached coolant device

	SET UP AND PRE-OPERATIONS
	Adjusting the tungsten carbide guides
	Blade tracking adjustment
	Placing the saw blade onto the drive wheel and flywheel

	OPERATION PREPARATIONS
	Setting the stroke limit
	Positioning the vise
	
	
	Adjusting the hydraulic vise for angle cutting



	Angle cutting
	Using the vise and fence
	Adjusting the blade speed
	Changing the transmission belt
	Selecting Automatic and Manual operation
	Changing the blade
	Laser guide device (optional)
	Install the vertical press on the vise jaws for bundle cutting (optional)

	OPERATION CYCLE
	Operation cycle
	Stopping or emergency stopping
	Automatic shutoff during machine operation

	ROUTINE AND SPECIAL MAINTENANCE
	Daily maintenance
	Weekly maintenance
	Monthly maintenance
	Six-monthly maintenance
	Oils for lubricating coolant
	Oil disposal
	Special maintenance
	Changing gear oil

	TECHNICAL CHARACTERISTICS
	Table of cutting capacity and technical details
	NOISE TESTS
	
	
	
	Description
	Description
	Description





	331DSA diagram.pdf
	ACCIDENT PREVENTION AND SAFETY REGULATION
	Advice for the operator
	The electrical equipment according to European Standard" CENELEC EN 60 204-1" which assimilates, with some integrating modifications, the publication "IEC 204-1 (1992)"
	Warning labels
	Emergencies according to European Standard “CENEL

	MACHINE TRANSPORTATION AND INSTALLATION
	Machine dimensions
	Transporting the machine
	Minimum requirements for housing the machine
	Installing the rear coolant return tray
	
	
	Installing three channeled L-bracket
	securing the rear tray



	Attaching the retrieving fence
	Installing the stop bar
	Securing to foundation
	Leveling the machine
	Deactivation of machine

	DESCRIPTION OF MACHINE PARTS
	Control panel
	Indicator lights
	The saw bow
	The vise system
	The base
	Chip tray
	Blade broken micro switch
	Chip brush
	Blade speed indicator
	Open Blade Cover Safety Device
	Speed change dial
	Blade angle scale
	Attached coolant device

	SET UP AND PRE-OPERATIONS
	Adjusting the tungsten carbide guides
	Thrust Roller Adjustment
	Guide Roller adjustment
	Adjusting the cutting precision
	Blade tracking adjustment (Manual blade tension type)
	Blade tracking adjustment (Hydraulic blade tension type)
	Placing the saw blade onto the drive wheel and flywheel
	Hydraulic vise pressure

	OPERATION PREPARATIONS
	Setting the stroke limit
	Positioning the vise
	
	
	Adjusting the hydraulic vise for angle cutting



	Angle cutting
	Using the vise and fence
	Adjusting the blade speed
	Changing the transmission belt
	Selecting Automatic and Manual operation
	Changing the blade (Manual blade tension type)
	Changing the blade (Hydraulic blade tension type)
	Laser guide device (optional)
	Install the vertical press on the vise jaws for bundle cutting (optional)

	OPERATION CYCLE
	Operation cycle
	Stopping or emergency stopping
	Automatic shutoff during machine operation

	ROUTINE AND SPECIAL MAINTENANCE
	Daily maintenance
	Weekly maintenance
	Monthly maintenance
	Six-monthly maintenance
	Oils for lubricating coolant
	Oil disposal
	Special maintenance
	Changing gear oil

	TECHNICAL CHARACTERISTICS
	Table of cutting capacity and technical details
	NOISE TESTS

	460DSA part list.pdf
	Description
	Q’ty
	Q’ty


	Description
	Q’ty
	Q’ty


	Description
	Q’ty
	Q’ty


	Description
	Q’ty
	Q’ty







